
284

INTRODUCTION

It is well known that the pulp and paper indus-
try is one of the major consumers of non-renew-
able energy, such as fossil fuels and electricity, 
in addition to the massive use of wood and water 
for manufacturing, discharging significant quanti-
ties of pollutants into the environment (Wan et al., 
2022). After primary metals and chemicals, pulp 
and paper production generates the third-largest 
amount of wastewater which represents 42% 
of the world’s industrial effluent (Sharma et al., 
2022; Savant et al., 2006; Ashrafi et al., 2015). 
The global market for wastewater treatment in the 
pulp and paper sector is expected to increase from 
$983.9 million in 2012 to $1.569 billion in 2020, 
according to an analysis by Frost and Sullivan 
(Toczyłowska-Mamińska, 2017).

Total suspended solids (TSS), and chemical 
oxygen demand (COD) are examples of common 
contaminants found in wastewater from paper 
and pulp industry (Javeed et al., 2023). The typ-
ical characterises of wastewater from paper and 
pulp industry are shown in Table 1 (Toczyłowska-
Mamińska, 2017; Wagle et al., 2020). Charac-
teristics may be changed according to operating 
condition, number of water cycles in operation 
system, and characteristics of paper wastes.

Toczyłowska-Mamińska (2017) stated that 
manufacturing process of paper from wood pulp 
includes three main steps; pulping, bleaching and 
papermaking. The first step; pulping (mechani-
cal, hybrid or chemical methods), which requires 
separating the cellulose fibres from the primary 
source, typically wood chips. Pulping processes 
range from the physical separation of fibres using 

Treatment of wastewater resulting from paper industry using 
integrated coagulation, sedimentation and filtration process

Emad H. El-Gohary1* , Amro A. El bazb1, Ahmed M. Magdy1, Ibrahim A. Hendyd1

1 Environmental Engineering Department, Faculty of Engineering, Zagazig University, Zagazig 44519, Egypt 
* Corresponding author’s e-mail: efathy@zu.edu.eg

ABSTRACT
A study has been done on the treatment of effluent wastewater resulting from pulp and paper mills using the inte-
grated coagulation, sedimentation and filtration process. Three of the most effective coagulants have been evalu-
ated: alum, ferric chloride, and poly aluminum chloride (PAC) for the chemical precipitation stage and geotextile 
filter for the filtration process. The optimum dose of alum, ferric chloride, and PAC used were 25 ppm, 5 ppm, and 
100 ppm, respectively, which reduce COD by 80%, 81%, and 82% and reduced TSS by 97%, 96%, 95% respec-
tively. A comparison between the three chemicals in performance, dose, price and sourcing was done. As a result, 
ferric chloride with a dose of 5 ppm was the best coagulant which was used as primary treatment. The effect of 
using geotextile filter as secondary processed treatment by plain or chemical coagulation was also tested and evalu-
ated. Results showed that using a geotextile filter as a slow rate filter after plain sedimentation provides realistic 
and better operational results, with a running time of up to 13 and 6.5 days before reaching 100% clogging at a 
filtration rate of 2 and 5 m3/m2/d respectively. While using geotextile filter after chemical precipitation increase the 
running time of the filter up to 16.5 and 7.6 days before reaching 100% clogging at a filtration rate of 2 and 5 m3/
m2/d respectively. The results also showed that using plain sedimentation before geotextile filtration yields good 
results without the need to add an expensive chemical coagulant, as the COD removal ratio reaches to 85 and 90% 
at filtration rate of 5 and 2 m3/m2/d respectively and the TSS removal ratio reaches to 100%. 

Keywords: Alum, chemical precipitation, coagulation, filtration, geotextile, PAC, paper industry wastewater and 
waste treatment.

Received: 2025.06.11
Accepted: 2025.08.01
Published: 2025.08.15

Journal of Ecological Engineering, 2025, 26(11), 284–298
https://doi.org/10.12911/22998993/208047
ISSN 2299–8993, License CC-BY 4.0

Journal of Ecological Engineering

https://orcid.org/0000-0002-5115-9703


285

Journal of Ecological Engineering 2025, 26(11) 284–298

mechanical pulping, to chemical degradation and 
removal of lignin to release the fibres. Bleach-
ing step, as chemical pulps are generally used 
for high-quality paper or personal product uses, 
the pulp may be bleached to enhance brightness, 
whiteness and perceived cleanliness. The last 
step; papermaking step, this step where the paper 
manufacturing process begins. Typical character-
istics of mechanical and chemical pulping pro-
cess effluents and pulp and paper mills effluents 
are summarized in Table 1.

Bajpai, (2014) reported that waste paper is an 
important raw material that can be reused and has 
an economic value that can be used in the process 
of manufacturing of many paper types. In order for 
waste paper to be recycled, it needs to go through 
some processing stages. These stages include pulp-
ing, sieving, washing and flotation, deink, bleach-
ing and finally paper making process (Thompson, 
2004). Most Paper industry in Egypt depend on 
recycled paper by using waste paper and cartons, 
which is sorted, shredded and mixed with hot 
water and chemicals, then the paste is spread on 
sheets and dried at high temperature. Wastewater 
resulting from stages of paper industry is collected 
through channels located beneath those stages, and 
it is not separated individually; rather, it is handled 
by collecting and treating it all at once.

Wastewater from pulp and paper is the subject 
of much research utilizing various treatment tech-
niques. Chemical, physical, and biological treat-
ments are some of these techniques. As a result of 
the shortcomings of the earlier techniques, which 
included their high cost, their restrictions, and the 
challenge of integrating biological approaches as 
small units within factories due to the strict work-
ing conditions and follow-up requirements they 
require. Other reaches were treated with sedimen-
tation and then filtration, which produced treat-
ed water of high quality at a reasonable cost. In 
order to achieve high-quality treated wastewater, 
a research of water and pulp wastewater was con-
ducted utilizing chemical and plain sedimentation 
as the first stage and geotextile filtering as the sec-
ond. It is possible to use this treated wastewater 
for street washing and irrigation (Ash, n.d.; Civil, 
n.d.; Paranhos et al., 2023), filtration (Moo-young 
and Tucker, 2002; Science, 2023) and Cleaning 
Water Bodies (Bhatia, 2023).

Fiber-containing wastewater from the pulp 
and paper industries might present unique chal-
lenges for the separation of solids from liquids. 
Most solid-liquid separation systems struggle to 

operate when they have to produce high-quality 
water, filter out particles, run continuously, and 
remove large volumes of fiber. Chemical coagu-
lation followed by filtration is an effective tech-
nique for treating wastewater with a high con-
centration of suspended particles. Most studies 
and real-world examples have shown that coag-
ulation will reduce pollution loads and produce 
adequate water recovery (Ahmad et al., 2008; 
Al-Malack et al., 1999; Aguilar et al., 2002; Holt 
et al., 2002) (Georgiou et al., 2003; Al-Mutairi 
et al., 2004). Other studies refer using geotextile 
membrane as filter media which gave high qual-
ity of treated water (Science, 2023; BM and U, 
2016). In addition to alum and ferric chloride, 
poly aluminium chloride is used as coagulants 
in water and wastewater treatment and in some 
other applications. Their mode of action is typi-
cally described in terms of two separate mecha-
nisms: inclusion of impurities in an amorphous 
hydroxide precipitate known as flocculation and 
charge neutralisation of negatively charged col-
loids by cationic hydrolysis products (Duan and 
Gregory, 2003). The relative importance of these 
mechanisms depends on factors such as coagu-
lant type and coagulant dosage. 

Therefore, the purpose of this research was 
to study the effect of using chemical precipitation 
using three different types pf coagulants (Alum, 
Ferric chloride and Poly aluminium chloride) 
with varying concentrations for treatment of 
wastewater resulting from paper industry. Anoth-
er purpose is to studying the performance of the 
geotextile filter for completing the treatment pro-
cess under varied filtration rates.

MATERIALS AND METHODS

In the following subsections a description of 
used materials, experimental models, sampling, 
the experimental program and methods of analy-
sis will be illustrated. 

Characteristics of the paper mill wastewater 

The wastewater used in this study was col-
lected from the effluent wastewater from paper 
mill factory called “Mino Bardi” factory, located 
in Qwesna city (Menoufia governorate, Egypt). 
Due to the difficulty of obtaining raw untreated 
wastewater from the factory, the original samples 
of wastewater were collected from the effluent 



286

Journal of Ecological Engineering 2025, 26(11), 284–298

pipe of treated wastewater from the factory into 
the public sewer network. The treatment process 
inside the factory including removal of higher 
percentage of TSS using Flotation unit followed 
by disk filter unit. In order to increase the solid 
content to simulate the raw wastewater, the origi-
nal samples were mixed with chopped carton in 
the laboratory. Table 2 shows the properties of 
both the original and the synthetic wastewater 
used in the present study. The parameters were 
measured according to the Standard Methods for 
the Examination of Water and Wastewater (San-
diford, 2009). Wastewater produced from paper 
industry acquires a content of dissolved solids 
from the processes that occur within the facto-
ry, whether in the manufacturing stages or in the 
stages of water reuse within the factory. It has 
been clarified that the water sample taken from 
the factory was treated water, and the content of 
suspended solids was increased only by using 
shredded cardboard, which gives the impression 
of an increase beyond the usual level. 

Wastewater characteristics produced from the 
paper industry vary from one factory to another 
and even daily within the same factory according 
to several factors indicated below:
1. Manufacturing method.
2. The number of recycle times for water before 

it is disposed of.
3. The chemicals used in manufacturing (Reten-

tion Aids that improve drainage and increase 
retention of fine particles.)The nature of the 
materials used in manufacturing that includes 
newspapers, recycled paper and other.

Coagulants 

Three of most popular coagulants have been 
used as follows:
1. Alum )Al2(SO4)3.18H2O (with density of 

1.725 g/cm3 and molar mass of 474.39 g/mol in 
dry state and about 666.5 g/mol in wetted state

2. Ferric chloride (FeCl3) with density of 2.9 g/cm3 
and molar mass of 162.2 g/mol 

Table 1. Typical characteristics of mechanical and chemical pulping process effluents 
and pulp and paper mills effluents

For mechanical and chemical pulping process effluents For pulp and paper mills effluents

Chemical composition concentration in ppm (mg/l) Chemical composition Concentration in ppm (mg/l)

COD 500–115000 COD 480–4450

TSS 800–1000 TSS 800–1000

pH 6.3–6.8 pH 6.1–8.3

Lignin 11000–25000 BOD5 120-4000

Sulfate 3–5100 Sulfates 241

Sulfite 50–4800 Chlorides 80–980

Sulfides 1–270 Phosphates 155–470

Acetic acid 235–10400 Volatile fatty acids 950

Resin acids 3.2–550 Acetic acid 200

Chlorides 13.9–38.5 Propionic acid 98

Total acids 5 Butyric acid 36

Phenols 17–800 Total polyphenols 48

Peroxide 0–1000 Total dissolved solids 395–2500

Furfural 0–1140 Cellulose 1200

Terpenes 0.1–25000 Butyric acid 36

2-Propanol 0–18 Total polyphenols 48

Methanol 90–12000 N Ranged from 10 to 350 
according to process

Ethanol 0–3200 SS 120–4000

Abietic acid 4.3–5.2 Color (Pt-Co) Ranged from 4000 to 5000
[...]
Third stage (membrane filtration preceded by 
chemical precipitation)

Form the result of first and second stages 
5 ppm of ferric chloride achieved the best re-
sults and 2 and 5 m3/m2/d rate of filtration were 
the best in efficiency and operation, so the third 
stage had been done to study the effect of using 
chemical sedimentation on the filter efficiency 
and its life time. According to result shown in 
Figure 15, it was recorded that filter life time 
reaches to 16.5 day for 2 m3/m2/d filtration rate 

Figure 9. TSS and COD removal ratio versus filter density 

Figure 10. Relation between filter clogging time and rate of filtration



293

Journal of Ecological Engineering 2025, 26(11) 284–298

and 7.6 day for 5 m3/m2/d filtration rate achiev-
ing an increase of filter life time by 20% after 
chemical sedimentation. The COD removal 
(Figure 16) ratio increase to 90% and 95% for 5 

and 2 m3/m2/d and 100% TSS removal ratio (as 
shown in Figure 17 and 18). 

Comparison between filter efficiency 
processed by gravity settling    
vs. chemical sedimentation

From the previous laboratory results, a com-
parison between membrane filtration preceded 
by plain sedimentation and membrane filtration 
precede by chemical precipitation in terms of 
many factors like treatment efficiency, treatment 
cost, treated water quality and treated water use 
(as shown in Table 4). It has been shown that the 
use of geotextile filter in wastewater treatment 
from the paper industry for slow filtration rates 
(2–5) m3/m2/day after plain sedimentation reach 
a life time of about 13 days and 6.5 days respec-
tively. The COD removal ratio reach to 95% and 
86% respectively and TSS removal ratio reach to 

Figure 11. Filter clogging steps

Figure 13. Relation between COD removal ratio with life time for different filtration rates

Figure 12. Relation between filter life time and head losses at different filtration rates



294

Journal of Ecological Engineering 2025, 26(11), 284–298

Figure 14. Relation between TSS removal ratio and life time for different filtration rates

Figure 15. Relation between filter life time and head losses for slow filtration rates after chemical sedimentation

Figure 16. Relation between COD removal ratio with life time for slow filtration rates
after chemical sedimentation



295

Journal of Ecological Engineering 2025, 26(11) 284–298

Figure 17. Relation between TSS removal ratio with life time for slow filtration rates
after chemical sedimentation

Figure 18. Relation between filter life time and cod removal ratio for 2 m3/m2/day filtration rate after plain
and chemical sedimentation

Figure 19. Relation between filter life time and TSS removal ratio for 2 m3/m2/day filtration rate
after plain and chemical sedimentation



296

Journal of Ecological Engineering 2025, 26(11), 284–298

Figure 20. Relation between filter life time and cod removal ratio for 5 m3/m2/day filtration rate
after plain and chemical sedimentation

Figure 21. Relation between filter life time and TSS removal ratio for 5 m3/m2/day filtration rate
after plain and chemical sedimentation

Table 4. Comparison between plain sedimentation, chemical sedimentation, membrane filtration preceded by 
plain sedimentation and membrane filtration preceded by chemical sedimentation for wastewater treatment from 
paper and pulp industry

Comparison Chemical sedimentation only Membrane filtration preceded 
by plain sedimentation

Membrane filtration preceded 
by chemical sedimentation

Best experiment condition 5 ppm ferric chloride for 
30 min sedimentation

30 min plain sedimentation 
and 500 gsm geotextile filter

5 ppm ferric chloride for 
30 min sedimentation and 
500 gsm geotextile filter

TSS removal ratio 95% 100% 100%

COD removal ratio 79% 90% 95%

Filter clogging time Not used
13 days and 6.5 days for slow 
filtration rates (2–5) m3/m2/day 

respectively

16.5 days and 7.60 days for 
slow filtration rates (2–5) m3/

m2/day respectively
Treatment cost (L.E/m3) 0.45 0.8 1
Use after treatment according 
to Egyptian environmental 
laws44/2000

Third group First group First group



297

Journal of Ecological Engineering 2025, 26(11) 284–298

100% for both filtration rate at the end of filter life 
time. While using of geotextile filter in wastewa-
ter treatment from the paper after chemical sedi-
mentation increase life time of filer by 20% which 
reach to 16.50 days and 7.6 days respectively for 
(2–5) m3/m2/day filtration rates and COD removal 
ratio reach to 95% and 90% respectively and TSS 
removal ratio which reach to 100% for both filtra-
tion rate at the end of filter life time (as shown in 
Figure 18, 19, 20 and 21)

Mehmood et al (2019) examine the plain sedi-
mentation as a pre-treatment before physico-chem-
ical treatment process for pulp and paper industrial 
effluent. He concluded that the removal efficiency 
of TSS and COD was about 29% 14.5% respective-
ly. When TSS removal ratio decrease in the settling 
stage, rapid accumulation of SS on the surface of 
filters occurred, hence accelerated the clogging ac-
tion of the filter pores. This is explain the reason of 
long life time of filter following chemical precipi-
tation comparing to filter following plain settling.

CONCLUSIONS

From the results obtained during the present 
study it is concluded that: 
1. Ferric chloride is the best coagulant type in re-

moval efficiency of COD and TSS which reach 
to 81% and 96% respectively with minimum 
total cost of chemicals of about 0.40 L.E/m3 for 
chemical sedimentation of wastewater result-
ing from paper industry.

2. Using chemical sedimentation as a single stage 
for treat wastewater produced from paper and 
pulp industry yields acceptable results, but the 
treated wastewater cannot be used for irriga-
tion, in addition to the high cost of the chemi-
cal substance.

3. A 500 gsm geotextile filter gave higher COD 
and TSS removal ratio which reached 68% and 
94% respectively, while using filters with gsm 
more than 500 approximately give the same re-
sults which it is not economic because equiv-
alent opening size remain constant after 400 
gsm filter according to manufacture specifica-
tion in EGYPTEX factory which range from 
0.074 to 0.088 mm.

4. Using the geotextile filter in wastewater treat-
ment from the paper industry in range of the 
slow filtration rates (2–5) m3/m2/day after 
plain sedimentation, gives positive results with 
filter life time reach to 13 days and 6.5 days 

respectively and the COD removal ratio reach 
to 95% and 86% respectively and TSS removal 
ratio which reach to 100 % for both filtration 
rate at the end of filter life time.

5. Using the geotextile filter in wastewater treat-
ment from the paper industry after chemical 
sedimentation increase life time of filer by 20% 
which reach to 16.50 days and 7.6 days respec-
tively for (2–5) m3/m2/day filtration rates and 
COD removal ratio reach to 95% and 90% re-
spectively and TSS removal ratio which reach 
to 100% for both filtration rate at the end of 
filter life time.

6. The results also showed that using plain sed-
imentation before geotextile filtration yields 
good results without the need to add an expen-
sive chemical coagulant, as the COD removal 
ratio reaches to 85 and 90% at filtration rate 
of 5 and 2 m3/m2/d respectively and the TSS 
removal ratio reaches to 100%. 

A future study on number of geotextile filter 
layer, ability to recover used membrane and treat-
ment of different industrial wastewater with geo-
textile filter layer should be done

REFERENCES

1. Aguilar, M. I., Sáez, J., Lloréns, M., Soler, A., 
Ortuño, J. F. (2002). Nutrient removal and sludge 
production in the coagulation-flocculation process. 
Water Research, 36(11), 2910–2919. https://doi.
org/10.1016/s0043-1354(01)00508-5

2. Ahmad, A. L., Wong, S. S., Teng, T. T., Zuhairi, A. 
(2008). Improvement of alum and PACl coagula-
tion by polyacrylamides (PAMs) for the treatment 
of pulp and paper mill wastewater. Chemical En-
gineering Journal, 137(3), 510–517. https://doi.
org/10.1016/j.cej.2007.03.088

3. Al-Malack, M. H., Abuzaid, N. S., El-Mubarak, 
A. H. (1999). Coagulation of polymeric wastewa-
ter discharged by a chemical factory. Water Re-
search, 33(2), 521–529. https://doi.org/10.1016/
S0043-1354(98)00219-X

4. Al-Mutairi, N. Z., Hamoda, M. F., Al-Ghusain, I. 
(2004). Coagulant selection and sludge conditioning 
in a slaughterhouse wastewater treatment plant. Bio-
resource Technology, 95(2), 115–119. https://doi.
org/https://doi.org/10.1016/j.biortech.2004.02.017

5. Ash, F. (n.d.). Dredging aerobic digested biosolids 
into geotextile tubes for dewatering, new orleans 
east municipal sewage treatment plant, New Or-
leans, LA Cattle farms. 247–262.



298

Journal of Ecological Engineering 2025, 26(11), 284–298

6. Ashrafi, O., Yerushalmi, L., Haghighat, F. (2015). 
Wastewater treatment in the pulp-and-paper indus-
try: A review of treatment processes and the asso-
ciated greenhouse gas emission. Journal of Envi-
ronmental Management, 158, 146–157. https://doi.
org/10.1016/j.jenvman.2015.05.010

7. Bhatia, S. K. (2023). Cleaning water bodies us-
ing geotextile tubes: new challenges and oppor-
tunities. Indian Geotechnical Journal. https://doi.
org/10.1007/s40098-023-00759-8

8. Sadashiva Murthy B.M., Revathi H. U. (2016). Treat-
ment of domestic wastewater using geotextile as a filter 
media. International Research Journal of Engineering 
and Technology (IRJET), 3, 1632–1637.

9. Civil, M. S. B. E. (n.d.). Geotextile Tubes in Envi-
ronmental Applications.

10. Daud, Z., Awang, H., Aziz, A., Latif, A., Nasir, N., 
Ridzuan, M. B., Ahmad, Z. (2015). Suspended solid, 
color, COD and oil and grease removal from bio-
diesel wastewater by coagulation and flocculation 
processes suspended solid, color, COD and oil and 
grease removal from biodiesel wastewater by coag-
ulation and flocculation processes. Procedia - Social 
and Behavioral Sciences, 195(August), 2407–2411. 
https://doi.org/10.1016/j.sbspro.2015.06.234

11. Duan, J., Gregory, J. (2003). Coagulation by hy-
drolysing metal salts. Advances in Colloid and In-
terface Science, 100–102, 475–502. https://doi.org/
https://doi.org/10.1016/S0001-8686(02)00067-2

12. Georgiou, D., Aivazidis, A., Hatiras, J., Gimouhopoulos, 
K. (2003). Treatment of cotton textile wastewater using 
lime and ferrous sulfate. Water Research, 37(9), 2248–
2250. https://doi.org/10.1016/S0043-1354(02)00481-5

13. Holt, P. K., Barton, G. W., Wark, M., Mitchell, 
C. A. (2002). A quantitative comparison between 
chemical dosing and electrocoagulation. Colloids 
and Surfaces A: Physicochemical and Engineering 
Aspects, 211(2), 233–248. https://doi.org/https://
doi.org/10.1016/S0927-7757(02)00285-6

14. Javeed, T., Nawaz, R., Al-Hussain, S. A., Irfan, A., 
Irshad, M. A., Ahmad, S., Zaki, M. E. A. (2023). 
Application of advanced oxidation processes for the 
treatment of color and chemical oxygen demand of 
pulp and paper wastewater. Water, 15(7). https://doi.
org/10.3390/w15071347

15. Moo-young, H. K., Tucker, W. R. (2002). Evalua-
tion of vacuum filtration testing for geotextile tubes. 
20, 191–212.

16. Palmeira, E. (2020). A review on some factors influ-
encing the behaviour of nonwoven geotextile filters. 
Soils and Rocks, 43, 351. https://doi.org/10.28927/
SR.433351

17. Paranhos, S. T. S., Aparicio-Ardila, M. A., Lins da 
Silva, J. (2023). Geometric and strain behaviour of 
full-scale geotextile tubes for dewatering sludge. 
Geosynthetics International, 1–16. https://doi.
org/10.1680/jgein.21.00102

18. Sandiford, J. (2009). Book reviews. Journal of Col-
lege Student Retention: Research, Theory and Practice, 
11(3), 431–433. https://doi.org/10.2190/CS.11.3.g

19. Savant, D. V, Abdul-Rahman, R., Ranade, D. R. 
(2006). Anaerobic degradation of adsorbable or-
ganic halides (AOX) from pulp and paper industry 
wastewater. Bioresource Technology, 97(9), 1092–
1104. https://doi.org/https://doi.org/10.1016/j.
biortech.2004.12.013

20. Science, E. (2023). Performance of slow sand filter 
reactor using geotextile for reducing total n and 
phosphate Performance of slow sand filter reactor 
using geotextile for reducing total n and phosphate. 
https://doi.org/10.1088/1755-1315/1211/1/012016

21. Sharma, P., Iqbal, H. M. N., Chandra, R. (2022). 
Evaluation of pollution parameters and toxic ele-
ments in wastewater of pulp and paper industries in 
India: A case study. Case Studies in Chemical and 
Environmental Engineering, 5, 100163. https://doi.
org/https://doi.org/10.1016/j.cscee.2021.100163

22. Toczyłowska-Mamińska, R. (2017). Limits and 
perspectives of pulp and paper industry wastewater 
treatment – A review. Renewable and Sustainable 
Energy Reviews, 78(April), 764–772. https://doi.
org/10.1016/j.rser.2017.05.021

23. Wagle, D., Lin, C. J., Nawaz, T., Shipley, H. J. (2020). 
Evaluation and optimization of electrocoagulation 
for treating Kraft paper mill wastewater. Journal 
of Environmental Chemical Engineering, 8(1), 
103595. https://doi.org/10.1016/j.jece.2019.103595

24. Wan, X., Li, X., Wang, X., Yi, X., Zhao, Y., He, X., 
Wu, R., Huang, M. (2022). Water quality prediction 
model using Gaussian process regression based on 
deep learning for carbon neutrality in papermak-
ing wastewater treatment system. Environmental 
Research, 211, 112942. https://doi.org/https://doi.
org/10.1016/j.envres.2022.112942

25. Wong, S. S., Teng, T. T., Ahmad, A. L., Zuhairi, 
A., Najafpour, G. (2006). Treatment of pulp and 
paper mill wastewater by polyacrylamide (PAM) 
in polymer induced flocculation. Journal of Haz-
ardous Materials, 135(1–3), 378–388. https://doi.
org/10.1016/j.jhazmat.2005.11.076

26. Zainol, N. A., Aziz, H. A., Yusoff, M. S., Umar, M. 
(2011). The use of Polyaluminum Chloride for the 
treatment of Landfill Leachate via Coagulation and 
Flocculation processes. 1(3).


